
Wastewater Treatment Plant Upgrade Project
JULY 2010

Facility Master Plan
Draft Amendment No. 2

PREPARED FOR
CITY OF MORRO BAY
AND
CAYUCOS SANITARY DISTRICT

i n  assoc ia t ion  wi th
EDA, Inc.
Fugro West, Inc.
RRM Design Group



FACILITY MASTER PLAN DRAFT AMENDMENT NO. 2

Table of Contents  

Acknowledgements ........................................................................................... Page 1
Executive Summary............................................................................................ Page 3
Introduction ......................................................................................................... Page 5
Work to Date ........................................................................................................ Page 5
[...]
The incremental costs of additional facilities needed to replace facilities that would be demolished under draft FMP – Amendment No. 1 
were largely offset by a reduction in the solids handling facilities.  Anaerobic digestion and partial composting would be discontinued and 
the transportation of unclassified sludge for third party processing and disposal would be implemented.

FMP – Amendment No. 2.  The intent of FMP - Amendment No. 2 is to achieve the following:

Finalize the FMP as an aggregate document consisting of the draft FMP, draft FMP – Amendment No. 1, and FMP – Amendment •	
No. 2.

Provide project description for the draft EIR.•	

Revise the flow and loading parameters by evaluation of longer periods of record for historical data.•	

Incorporate adjustments to the treatment processes and conceptual site layout identified during the interview and negotiation •	
process with the design consultant (MWH) and during the development of Amendment No. 2.

The revisions to the flow and loading parameters are discussed under the Project Description presented herein.

The key adjustments to the conceptual design presented in FMP – Amendment No. 1 are summarized as follows:

Add grit removal as a pretreatment component to minimize deposition of grit in downstream facilities (oxidation ditches) that •	
would take up valuable hydraulic basin volume.  Periodic removal of the grit from the oxidation Ditches would be disruptive to 
on-going plant operations and would be difficult to remove.

Consolidate screenings, grit removal, and sludge dewatering in a common Residuals Facility to centralize truck traffic and better •	
accommodate the potential for future odor control if desired in the future.

Design Residuals Facility so that the screenings, grit, and sludge processes can be enclosed in a building with future construction •	
if needed.



F M P  -  A M E N D M E N T  N o .  2

PAGE 8   FACILITY MASTER PLAN DRAFT AMENDMENT NO. 2

Add a Secondary Pump Station to lift secondary effluent from the Secondary Clarifiers to the Tertiary Filter and Chlorine Contact •	
Basin to reduce the height of the upstream facilities (Residuals Facility, oxidation Ditches, and Secondary Clarifiers) and 
accommodate the hydraulic profile of the existing outfall.

Provide a two-chamber chlorine contact basin to facilitate operation and maintenance.•	

Design Tertiary Filter and Chlorine Contact Basin to accommodate the future implementation of Title 22 Reclaimed Water •	
capability.

Delete sludge thickening and thickened sludge storage facilities.  Sequential thickening and dewatering can be difficult because •	
the sludge conditioning for thickening can interfere with the sludge conditioning for dewatering.  The storage of thickened sludge 
is problematic because mixing and aeration difficulties can lead to significant odor potential.   The dewatering of waste activated 
sludge (WAS) directly, without thickening, has been successfully accomplished at many existing oxidation ditch plants.

Add provisions for temporary sludge dewatering at the existing WWTP during construction of the WWTP Upgrade. The new •	
WWTP will be constructed over the existing sludge drying beds and the drying beds will not be available for use during 
construction.

Locate Maintenance Building in close proximity to Residuals Facility and Chemical Station to consolidate vehicle traffic •	
associated with hauling residuals (e.g., screenings, grit, and sludge), chemical deliveries (e.g., polymer, hypochlorite, and 
bisulfite), and service deliveries (e.g., spare parts and lubricants).  The Maintenance Building will also house the electrical room 
and the proposed proximity to nearby treatment facilities will more efficiently serve the associated major electrical loads.

Locate operations Building and Household Hazardous Waste station for accessibility and visibility for the public and visitors.  •	
Provide public access road for the public that is separate from service access road for staff and truck traffic associated with the 
treatment facilities.

A conceptual site plan and flow schematic of the project recommended in the FMP – Amendment No. 2 is shown in Figure 3 and Figure 
4, respectively.  Note that the size, location, and orientation of the facilities shown in the conceptual site plan are subject to further 
refinement during the final design phase of the Project.

Flow and Loadings
Revised Flow and Loadings.  The influent wastewater flow and loadings presented in the draft FMP were established for a combined 
MBCSD build-out population that would be reached by Y2021 for the City of Morro Bay and Y2015 for the Cayucos Sanitary District.  The 
flow and loading projections were based on historical record information gathered for a 5-year period from Y2002 through Y2006 at the 
time the draft FMP was prepared.

MBCSD staff expressed concern that this period of record is too limited for the following reasons:

Annual flow and loading data are now available for Y2007 to Y2009.•	

The period of record for Y2002 – Y2006 were relatively dry years.•	

Consequently, flow data from Y1995 through Y2009 (15 years) were gathered and evaluated to establish the basis of design for flow 
parameters.  Loading data for BoD and TSS for the period from Y2002 through Y2009 (8 years) were also gathered and evaluated.  The 
revised flow and loading parameters that were developed from the re-evaluation are summarized in Table A.  The corresponding flow and 
loading parameters presented in the draft FMP are also shown for comparison.



F M P  -  A M E N D M E N T  N o .  2

FACILITY MASTER PLAN DRAFT AMENDMENT NO. 2   PAGE 9

Table A – Revised Flow and Loadings

Parameter Unit Draft FMP (a) Amend. No. 2
Period of Record
  Flow --- Y2002 – Y2006 Y1995 – Y2009
  BoD and TSS --- Y2002 – Y2006 Y2002 – Y2009
Flow
  Annual Average Day (AADF) mgd 1.33 1.5
  Avg. Peak Season Dry Weather (PSDWF) mgd 1.47 1.5
  Average Day Maximum Month (ADMMF) mgd 1.62 2.9
  Peak Hour (PHF) mgd 5.97 8.0
Biochemical Oxygen Demand (BOD)
  Annual Average Day lb/day 3,800 3,500
  Annual Max 30-Day lb/day --- 4,700
  Peak Season Dry Weather, Average Day lb/day 5,000 4,200
  Peak Season Dry Weather, Max Month lb/day ---- 5,500
Total Suspended Solids (TSS)
  Annual Average Day lb/day 4,000 3,800
  Annual Max 30-Day lb/day --- 5,300
  Peak Season Dry Weather, Average Day lb/day 5,200 4,500
  Peak Season Dry Weather, Max Month lb/day --- 6,300
Total Kjeldahl Nitrogen (TKN) (b)
  Annual Average Day lb/day --- 600
  Annual Max 30-Day lb/day --- 800
  Peak Season Dry Weather, Average Day lb/day --- 710
  Peak Season Dry Weather, Max Month lb/day --- 940

(a) From draft FMP Tables 3.11, 3.12, and 3.20.

(b) Note that TKN values are currently derived by assuming a TKN / BoD ratio of 0.17.  Supplemental testing of influent wastewater  
 samples will be conducted during Y2010 to obtain TKN data and modify the listed values if needed.

As can be seen, the inclusion of a longer period of record that captured prior wet weather years with higher rainfall has increased the 
values of flow parameters.  The impact is small for average flow values, but more dramatic for peak flow values.  The impact on BoD and 
TSS loadings by capturing more recent years does not have a major impact.  The latter is expected given that the resident population 
has been relatively constant.  Further information regarding the approach used for the evaluation of existing flow and loadings and the 
determination of the design flow and loadings is presented in a technical memorandum to MBCSD entitled “Revised Flow and Loadings” 
dated June 21, 2010 and prepared by MWH that is attached as Appendix A.

Project Description
Treatment Requirements and Objectives.  The current WWTP is required to meet the current NPDES Permit discharge requirements 
presented in Table B.  Note that the requirements listed in Table B do not include the discharge limitations for such constituents as 
metals, non-carcinogens, carcinogens, and others for brevity and because the history of compliance with these constituents has not been 
an issue.  The current 301(h) modified NPDES Permit addresses BoD and TSS limitations only.  The existing WWTP was designed to meet 
all secondary treatment and the California ocean Plan requirements.



F M P  -  A M E N D M E N T  N o .  2

PAGE 10   FACILITY MASTER PLAN DRAFT AMENDMENT NO. 2

Table B – NPDES Discharge Requirements

Parameter Unit Value
Monthly Dry Weather Flow mgd 2.36
Biochemical Oxygen Demand (BOD)
  Average Monthly mg/L 120
  Instantaneous Maximum mg/L 180
  30-Day Average Percent Removal % 30
Total Suspended Solids (TSS)
  Average Monthly mg/L 70
  Instantaneous Maximum mg/L 105
  30-Day Average Percent Removal % 75
Total Coliform Bacteria
  30-Day Median MPN / 100 ml 23
  Maximum MPN / 100 ml 2400
Grease and Oil
  Average Monthly mg/L 25
  Average Weekly mg/L 40
  Instantaneous Maximum mg/L 75
Settleable Solids
  Average Monthly ml/L 1.0
  Average Weekly ml/L 1.5
  Instantaneous Maximum ml/L 3.0
Turbidity
  Average Monthly NTU 75
  Average Weekly NTU 100
  Instantaneous Maximum NTU 225
pH 6.0 – 9.0

The MBCSD has committed to full secondary treatment objectives that are significantly more restrictive than the NPDES Discharge 
Requirements listed in Table B for BoD and TSS.  The treatment objectives of the MBCSD are to provide secondary treatment at all times 
and to provide tertiary filtration capacity equivalent to the peak season dry weather (PSDW) flow of 1.5 mgd.  The secondary effluent 
quality suitable for routine tertiary filtration would dictate effluent BoD/TSS in the range of 10/10 to 15/15 mg/L.  The tertiary effluent 
quality for BoD/TSS would be expected to be in the range of 2/2 to 5/5 mg/L.

Treatment Concept.  The new WWTP will replace the existing WWTP that will be retired and demolished to mitigate area flooding during 
major storm events.  An overview of the treatment concept for the proposed treatment processes is presented below.  A more detailed 
discussion of each treatment process will be presented elsewhere.  A general flow schematic of the recommended WWTP is presented in 
Figure 4.

Influent wastewater is delivered from the collection systems to the WWTP via gravity sewers and will be lifted with a new Influent Pump 
Station to the Residuals Facility.  The Residuals Facility will include screening and grit removal units for pretreatment of the influent 
wastewater to remove inert debris, rags, plastics, and grit for protection of the downstream treatment processes.  The Residuals Facility 
will also house the sludge dewatering facilities.

The cornerstone of the new WWTP will be the utilization of the oxidation ditch treatment technology.  oxidation ditches utilize an extended 
aeration activated sludge process with secondary clarifiers to achieve excellent removals of BoD, TSS, and NH3 and to produce a high 
quality effluent suitable for tertiary filtration.  The extended aeration will be supplemented with an anaerobic zone to produce a better 
settling sludge for reliable secondary clarifier performance and an anoxic zone to reduce aeration demand and recover alkalinity.  The 
oxidation ditch technology provides reliable, robust biological treatment, can readily handle peak flows and loadings, and is easy to operate 
and maintain.



F M P  -  A M E N D M E N T  N o .  2

FACILITY MASTER PLAN DRAFT AMENDMENT NO. 2   PAGE 11

Tertiary filtration capacity that matches the average PSDW flow capacity of the new WWTP will be provided to further improve effluent 
quality.  The effluent will be treated with a chlorine contact basin that utilizes hypochlorite (bleach) for disinfection and bisulfite to remove 
any chlorine residual prior to discharge.  The treated effluent will be discharged to the existing ocean outfall system.

The new WWTP will include a new operations Building to house administrative offices, laboratory, control room, locker rooms, break 
room, and conference room and a new Maintenance Building to house workshop, tools, spare parts, and electrical room.  A standby power 
facility will be provided to provide electrical power during power outages.  Space and access road will be provided for the relocation of the 
existing Household Hazardous Waste station.

Hydraulic Profile.  The hydraulic profile of the new WWTP is critical for development of the location and configuration of the treatment 
facilities.  The influent wastewater must be lifted from the influent sewer for delivery to the series of treatment processes and ultimately to 
reach the existing ocean outfall.  The hydraulic profile presented in Figure 5 tabulates the preliminary water surface elevations needed to 
convey wastewater through the treatment processes and in turn determines the height of the associated structures and hydraulic basins.

A Secondary Pump Station is recommended to lift secondary effluent from the Secondary Clarifiers to the Tertiary Filter and Chlorine 
Contact Basin for subsequent delivery by gravity to the existing effluent outfall.  The influent wastewater could be lifted high enough by the 
Influent Pump Station to flow by gravity through all the downstream treatment facilities without a Secondary Pump Station.  This will be 
reviewed in greater detail during final design.  However, based on current information, the resultant height of the structures, in particular 
the Residuals Facility, to accommodate a single pump station configuration would be expected to be more expensive, complicate access for 
service and maintenance, and may exceed the building height limitation of the City of Morro Bay Code.

Civil Sitework
Site Preparation.  The site will likely require significant soil improvements for construction of the new WWTP facilities.  The site is 
subject to settlement from the loading produced by fill and new structures and from seismic events.   The site must also be protected from 
flooding by the Morro Creek watershed during major storm events.

Fugro West, Inc. has prepared a Geotechnical Study dated May 5, 2010 that is attached as Appendix B.  The Geotechnical Study 
summarizes the geotechnical conditions of the site based on review of existing geotechnical reports, soils borings, and field testing 
conducted for past projects.  The Geotechnical Study will also serve as the basis to develop a field program (soil borings and tests) to be 
conducted when final design commences and used to prepare a Geotechnical Report that will specifically address the WWTP Upgrade 
Project.

The initial key findings of the Geotechnical Study were prepared using existing geotechnical data available for the site from previous 
geotechnical studies and as-built construction records. Using this information, the main geotechnical considerations that will need to be 
addressed for the project are summarized as follows:

Groundwater has been encountered at depths ranging from 7 to 13 feet below existing grade.•	

The design seismic event is estimated to have a peak ground acceleration of approximately 0.34g based on procedures defined by •	
the Building Code, about two times that of 2003 San Simeon Earthquake.

Seismic events have the potential to cause liquefaction of underlying sand layers and could result in settlements of approximately •	
4 inches or more.  

Placement of fill to raise the new plant site above the 100-year flood elevation may cause settlement from 3 to 9 inches of •	
underlying unconsolidated soils.

The soil conditions encountered in the previous explorations of the site are heterogeneous, and the potential for settlement •	
or liquefaction hazards to impact the site varies considerably over the footprint of the site. The estimated seismic and static 
settlements range from essentially none to the estimated amounts presented above.

A range of soil mitigation approaches, structural foundation systems, or combination thereof that will prevent excessive damage •	
to the new treatment facilities from a seismic event will be investigated during the final design phase of the Project.